
 

 
 
最新の部品情報は Parts Navigation でご覧いただけます。http://partsbook.brother.co.jp/partsnavi/jpn/ 
The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/ 

BAS-341H 
BAS-342H 

 

 

ダイレクトドライブ 

プログラム式電子ミシン 

DIRECT DRIVE 
PROGRAMMABLE ELECTRONIC PATTERN SEWER 
 
 
 
 

 
 
 
 
 
 

パーツブック
PARTS BOOK



BROTHER INDUSTRIES, LTD.

BAS-341H-01

5: 

BROTHER INDUSTRIES, LTD.

BAS-342H-01

5: 



BROTHER INDUSTRIES, LTD.

BAS-341H-01

BROTHER INDUSTRIES, LTD.

BAS-342H-01

5: Heavy-weight materials

Description of model plate

5: Heavy-weight materials



1. この本は、2015年7月のデータに基づいて作成されたものです。

2. 部品は予告なしに設計変更される場合があります。

3. 組単位で補給する部品は、破線で示してあります。

4. イラスト中で数字（REF.NO）に“＋”がついている部品は、仕様により異なります。

詳細は、リストを参照してください。

A1. 主体関係 ............................................................................ 1 L. 糸ゆるめ関係 ................................................................... 41

A2. 主体関係 ............................................................................ 3 M1. コントロールボックス関係............................................. 43

A3. 主体関係 ............................................................................ 5 M2. コントロールボックス関係............................................. 45

B. 上軸 ・針棒関係 .............................................................. 7 P. 空圧関係 ............................................................................ 47

C1. 送り関係 ............................................................................. 9 Q. 電装品関係 ....................................................................... 49

C2. 送り関係 ............................................................................. 11 S. モーター・液晶パネル関係 ......................................... 51

C3. 送り関係 ............................................................................. 13 T. 踏板関係 ............................................................................ 53

C4. 送り関係 ............................................................................. 15 W1. 付属装置関係

C5. 送り関係(オプション部品)............................................. 17 （オプション部品） ............................................................ 55

D1. 押え上げ関係 .................................................................. 19 W2. 付属装置関係

D2. 押え上げ関係 .................................................................. 23 （オプション部品） ............................................................ 57

E. 下軸関係 ............................................................................ 25 Z. 付属品関係 .................................................................... 59

F. 給油潤滑関係 .................................................................. 27 Wa. 警告ラベル ...................................................................... 61

G. 糸通し関係 ........................................................................ 31 Sp. 仕様別部品一覧表.......................................................... 63

H. 糸巻関係 ............................................................................ 33 Ga. ゲージ部品一覧表........................................................... 65

J. 糸切り関係 ........................................................................ 35 索引 .................................................................................. 66

K. 糸払い関係 ....................................................................... 39

パー��ック���に�して

�       �



1. This book was prepared based on information available in July 2015.

2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.
4.

depending on the specification. For details, refer to the parts list.

A1. Machine body ................................................. 1 L. Tension release mechanism .......................... 41

A2. Machine body ................................................. 3 M1. Control box...................................................... 43

A3 Machine body ................................................. 5 M2. Control box...................................................... 45

B. Upper shaft and needle bar mechanism ........ 7 P. Air pressure mechanism ................................ 47

C1. Feed mechanism ........................................... 9 Q. Power supply equipment ................................ 49

C2. Feed mechanism ........................................... 11 S. Motor mechanism and LCD panel ................. 51

C3. Feed mechanism ........................................... 13 T. Foot switch pedal mechanism......................... 53

C4. Feed mechanism ........................................... 15 W1. Attachment set

C5. Feed mechanism (Option parts) .................... 17 (Option parts) ................................................. 55

D1. Work clamp lifter mechanism ......................... 19 W2. Attachment set

D2. Work clamp lifter mechanism ......................... 23 (Option parts) ................................................. 57

E. Lower shaft mechanism ................................. 25 Z. Accessories.................................................. 59

F. Lubrication ..................................................... 27 Wa. Warning labels .............................................. 61

G. Threading mechanism ................................... 31 Sp. Different parts list............................................ 63

H. Bobbin winder mechanism ............................. 33 Ga. Gauge parts list.............................................. 65

J. Thread trimmer mechanism ........................... 35 Index ............................................................ 66

K. Thread wiper mechanism ............................... 39

The part which has the symbol "+" on its number (REF.NO) in the figure differs

Notes for using this parts book

CONTENTS







1313

BAS-341H/342H-202

C3.                 / Feed mechanism

<                      / Option parts >
54

48
49

52

51

4

2

41

20

4

2

3

10

2

12
9

11

33 32

8 20
19

17

18

5

5

7
6

15
14

40

39 38

20

19

8

9

20 18

15
13

17
16

12

7

6

37

1

33

3

11
34 3630

29
28 35

55

30
27

21

46

50

47

48
49

22

31

23

22 23

26
24
25

53

16 43
42

44

44
45

45



14

C3. 送り関係 / Feed mechanism
REF.NO CODE Q'TY 品名 NAME OF PARTS RM

1 SA8628101 1 オサエウデ WORK CLAMP ARM
2 SA8629001 4 オサエアシアンナイクミ WORK CLAMP GUIDE ASSY
3 SA8597001 8 テイトウアナボルト5X12 BOLT SOCKET M5X12
4 SA8631001 2 オサエアシスライダ WORK CLAMP SLIDER
5 SA8632001 4 クロスロ-ラ CROSS ROLLER
6 SA8633001 2 オサエアゲレバ- WORK CLAMP LIFTER LEVER U
7 SA8634001 2 オサエウデレバ- WORK CLAMP ARM LEVER
8 S55479001 2 アナボルトザクミ4X8 BOLT SOCKET (S/P WASHER) M4X8
9 SA4771001 2 カンケツアゲリンクジク SHAFT STEPPING CLAMP LIFT LINK
10 012060636 2 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
11 110367001 2 ザガネ WASHER, PLAIN SPECIAL 8
12 048080142 2 トメワジクヨウC8 RETAINING RING EXTERNAL C8
13 SA8635001 1 シリンダ-ジク CYLINDER SHAFT
14 012060636 2 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
15 SA8636001 2 エアシリンダクミ AIR CYLINDER ASSY
16 146354002 2 ザガネ WASHER, PLAIN 5
17 048040342 2 トメワE4 RETAINING RING E4
18 SA4720001 2 シリンダ-ツギテ CYLINDER JOINT
19 SA4721001 2 シリンダ-ツギテジク CYLINDER JOINT SHAFT
20 048060142 4 トメワジクヨウC6 RETAINING RING EXTERNAL C6
21 SA8638001 1 オサエアシ WORK CLAMP
22 S55485001 4 アナボルトザクミ5X12 BOLT SOCKET (S/P WASHER)M5X12
23 SA4709001 2 イチギメダンネジ SHOULDER SCREW
24 S25475101 4 トメネジ6 SET SCREW M6X19
25 021060206 4 2シュナット6 NUT 2 M6
26 SA8909001 4 ロッカクフクロナットM6 NUT CAP M6
27 SA8640001 1 オサエアシストッパ- WORK CLAMP STOPPER
28 SA8641001 1 オサエアシストッパ-ゴム WORK CLAMP STOPPER RUBBER
29 SA8820001 1 ロ-ラ-シャフト ROLLER SHAFT
30 048030342 2 トメワE3 RETAINING RING E3
31 SA8642101 1 チョウボルト WING SCREW
32 SB3849001 1 ヒラザガネチュウ5 WASHER_PLAIN_M_5
33 028050246 1 バネザガネ2-5 WASHER SPRING 2-5
34 SA8643001 1 オサエアシイタナット WORK CLAMP PLATE NUT
35 SA8644001 1 オサエアシイタバネ WORK CLAMP SPRING
36 SA8597001 2 テイトウアナボルト5X12 BOLT SOCKET M5X12
37 S55485001 4 アナボルトザクミ5X12 BOLT SOCKET (S/P WASHER)M5X12
38 SB3847001 8 ヒラザガネチュウ3 WASHER_PLAIN_M_3
39 018300836 8 アナボルト3X8 BOLT SOCKET M3X8
40 062500816 2 ナベコ5X8 SCREW PAN M5X8
41 SA8645001 1 ホ-スササエ HOSE SUPPORT
42 S55481001 2 アナボルトザクミ4X12 BOLT SOCKET (S/P WASHER)M4X12
43 SA5158101 2 ヒラザガネダイ4アツ WASHER PLAIN L 4
44 SB4525001 4 アナヒラ4X10 SET SCREW SOCKET (FT) M4X10
45 021400106 4 1シュナット4 NUT 1 M4

<オプション�品> <Option parts>
46 SA8859001 1 オサエアシヘンカンR WORK CLAMP CONVERSION R
47 SA8860001 1 オサエアシヘンカンＬ WORK CLAMP CONVERSION L
48 153057102 4 オクリイタシメネジ SCREW, ROUND W/SOCKET SM4.37
49 SB2256001 4 ヒラザガネチュウ4.37 WASHER PLAIN 4.37
50 SA8871101 1 オクリイタヘンカンクミ FEED PLATE CONVERSION ASSY
51 SA8862101 1 オクリイタヘンカンササエ FEED PLATE CONVERSION SUPPORT
52 004401003 4 +サラコ4X10 SCREW, FLAT M4X10
53 SA8869101 1 ゲンテンキジュンイタ ORIGIN STANDARD PLATE
54 SA5415001 1 ゲンテンキジュンピン ORIGIN STANDARD PIN
55 SA8870001 1 Yベ-スイタジグ BASE PLATE Y POSITION BLOCK

BAS-341H/342H-202



1515

BAS-341H/342H-202

C4.                 / Feed mechanism

< BAS-341H >

< BAS-342H >

3

2

4

1

1

7

6

8

5

5



16

C4. 送り関係 / Feed mechanism
REF.NO CODE Q'TY 品名 NAME OF PARTS RM

�����341H� <BAS-341H>
1 S55487001 4 アナボルトザクミ5X16 BOLT SOCKET (S/P WASHER)M5X16
2 SB6410001 1 オクリイタ 341H FEED PLATE 341H
3 SA8904001 2 アナボルトザクミ5X10L BOLT SOCKET (S/P WASHER)M5X10L
4 SB6451001 1 オサエイタクミ 250X160 WORK CLAMP ASSY 250X160

�����342H� <BAS-342H>
5 S55487001 4 アナボルトザクミ5X16 BOLT SOCKET (S/P WASHER)M5X16
6 SB6663001 1 オクリイタ300X200 FEED PLATE 300X200
7 SA8904001 2 アナボルトザクミ5X10L BOLT SOCKET (S/P WASHER)M5X10L
8 SB5910001 1 オサエイタコクミ WORK CLAMP S ASSY

BAS-341H/342H-202



1717

BAS-341H/342H-202

C5.                                             / Feed mechanism (Option parts)

390mm

19mm

15mm

8mm
8mm

34mm286mm
165mm112.5mm

62mm

8mm
8 6.5mm

8mm
34mm

24
5m

m

13

21

9

5

25

29

22

32

33

31

14

15

11

19

26

27

5

10

10
7

6

17

16
8

9

6

24

34

28

3

1

2

12

26

27

20

30

29

29

28

11
6

18

4

23



18

C5. 送り関係(オプション部品) / Feed mechanism (Option parts)
REF.NO CODE Q'TY 品名 NAME OF PARTS RM

1 SA9147001 1 オ-トイジェクトセット AUTOMATIC EJECTOR SET
2 SA9194001 1 オ-トイジェクトH.Sクミ AUTOMATIC EJECTOR ASSY H.S
3 SA9195001 1 オ-トイジェクトホンタイクミ AUTOMATIC EJECTOR BODY ASSY
4 S37763101 1 オ-トイジエクトホンタイ1C AUTOMATIC EJECTOR BODY, 1C
5 S37764001 2 AEフツク HOOK, AE
6 159269001 4 シタイトキリリンクダンネジ SHOULDER SCREW, SM4.37
7 S37765001 1 フツククドウレバ-70 HOOK DRIVING LEVER, 70
8 S37766001 1 フツククドウレバ-180 HOOK DRIVING LEVER, 180
9 S02301001 2 オサエアゲコロ W-CLAMP LIFTER ROLLER
10 141499001 2 ダンネジ4.76 SHOULDER SCREW, SM4.76
11 110161004 2 ナツト4.76 NUT SM4.76
12 S37767000 1 シリンダ-クミ10-45 CYLINDER ASSY 10-45
13 S53488000 1 ツギテ JOINT
14 S04905000 1 ハ-フユニオン HALF UNION
15 S37768001 1 フツククドウレバ-オサエ HOLDER PLATE
16 052400806 2 ナベコバネヒラ4X8 SCREW, PAN (S/P WASHER) M4X8
17 S37771101 1 AEトリツケダイ342A AE-SETTING PLATE 342A
18 S31808001 2 ナベコ437-40X25 SCREW, PAN SM4.37-40X25
19 S49955101 2 オクリイタシメネジ SCREW, W/SOCKET SM4.37
20 SA9146001 1 AEオクリイタヘンカン AE FEED PLATE CONVERSION
21 SA8862101 1 オクリイタヘンカンササエ FEED PLATE CONVERSION SUPPORT
22 004401003 4 +サラコ4X10 SCREW, FLAT M4X10
23 SA9203101 1 センサクミ SENSOR ASSY
24 S37769001 1 センサ-ダイL SENSOR BRACKET, L
25 S37770001 1 センサ-ダイR SENSOR BRACKET, R
26 533527001 4 +ナベセムス3X8DB SCREW PAN (S/P WASHER) M3X8
27 625010000 2 ナイロンクランプNK-2N NYLON CLAMP NK-2N
28 533527001 2 +ナベセムス3X8DB SCREW PAN (S/P WASHER) M3X8
29 228475000 4 ケツソクバンド1.9X80 FASTENING BAND 1.9X80
30 228475000 2 ケツソクバンド1.9X80 FASTENING BAND 1.9X80
31 525907000 1 コ-ドホルダ#9 CORD HOLDER #9
32 SA8659001 1 エアチュ-ブR AIR TUBE R
33 SA8659002 1 エアチュ-ブR AIR TUBE R
34 SA9208001 1 カセットシタイタ342G LOWER PLATE CASSETTE 342G

BAS-341H/342H-202



1919

BAS-341H/342H-204

D1.                        / Work clamp lifter mechanism

12

15
64

63
43

46

63

56

55
36

34

35

62

5 1

5

7

3

4

17
16

1413

6

26

59

24

23
20 19

2731

47

41

9

21

52

3942

40

44

41

49

37

50

40

32
33

51

58

60

57

22

61

2
9 8

10

1819

19

20

20

11

1920

30 2829

25

48

38
45

45
53

54



20

D1. 押え上げ関係 / Work clamp lifter mechanism
REF.NO CODE Q'TY 品名 NAME OF PARTS RM

1 SA4759001 1 カンケツオサエカム STEPPING CLAMP CAM
2 SA4760001 1 カンケツオサエレンカン STEPPING CLAMP CON.ROD
3 SA4763001 1 カンケツオサエカムザガネ WASHER STEPPING CLAMP CAM
4 SA7704001 1 タマジクウケ6805VV BALL BEARING 6805VV
5 S23651001 2 アナヒラ6X6ホソメ SET SCREW SOCKET (FT) M6X6
6 062400616 2 ナベコ4X6 SCREW PAN M4X6
7 SA4761001 1 カンケツオサエウデコロジク ROLLER SHAFT STEPPING CLAMP
8 SA4762001 1 カンケツオサエウデコロ ROLLER STEPING CLAMP
9 SA4302001 2 ザガネ WASHER
10 021060106 1 1シュナット6 NUT 1 M6
11 SA4764001 1 カンケツオサエウデR STEPPING CLAMP ARM R
12 017061213 1 ボルト6X12 BOLT M6X12
13 SA4765001 1 カンケツオサエウデF STEPPING CLAMP ARM F
14 012060636 1 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
15 S23651001 1 アナヒラ6X6ホソメ SET SCREW SOCKET (FT) M6X6
16 SA4766001 1 カンケツオサエウデメタルF BUSH STEPPING CLAMP F
17 SA4767001 1 カンケツオサエウデメタルR BUSH STEPPING CLAMP R
18 SA4768001 1 カンケツレンカンA STEPPING CLAMP LINK A
19 SA4769101 4 ダンネジ6 SHOULDER SCREW 6
20 062300416 4 ナベコ3X4 SCREW PAN M3X4
21 SA4770001 1 カンケツレンカンB STEPPING CLAMP LINK B
22 SA4772001 1 カンケツリンク STEPPING CLAMP LINK
23 SA4773001 1 カンケツリンクジク SHAFT STEPPING CLAMP LINK
24 012060636 1 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
25 012400436 1 アナヒラ4X4 SET SCREW SOCKET (FT) M4X4
26 SA4777001 1 カンケツアゲリンク STEPPING CLAMP LIFTER LINK
27 SA4771001 1 カンケツアゲリンクジク SHAFT STEPPING CLAMP LIFT LINK
28 SA2161001 1 ザガネ WASHER
29 048080142 1 トメワジクヨウC8 RETAINING RING EXTERNAL C8
30 012060636 1 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
31 012400436 1 アナヒラ4X4 SET SCREW SOCKET (FT) M4X4
32 SA4779101 1 カンケツアゲレバ- STEPPING CLAMP LIFTER
33 SA4781001 1 カンケツアゲレバ-コロ ROLLER STEPPING CLAMP LIFTER
34 141362001 1 エントウコロ ROLLER
35 SA4780001 1 カンケツアゲレバ-ジク SHAFT STEPPING CLAMP LIFTER
36 012060636 1 アナヒラ6X6 SET SCREW SOCKET (FT) M6X6
37 S25310101 1 サラネジ4 SCREW, FLAT M4
38 SA8683001 1 カンケツアゲロッド STEPPING CLAMP LIFTER ROD
39 SA4853001 1 カンケツアゲロッドツギテ JOINT STEPPING CLAMP LIFTER
40 SA8684001 2 タマツギテクミ ROUND JOINT ASSY
41 021060306 2 3シュナット6 NUT 3 M6
42 SA3227001 1 ナツト6ホソメ NUT(FT),M6
43 SA8688001 1 ゴムブッシュ RUBBER BUSH
44 SA6572001 1 クミヒモ WICK L=140
45 SA8912001 2 ゴムチュ-ブ RUBBER TUBE
46 SB4155001 1 バンド BAND
47 SA8689001 1 シメネジ6X12 SCREW M6X12
48 017061612 1 ボルト6X16 BOLT M6X16
49 017065002 1 ボルト6X50 BOLT M6X50
50 021060106 1 1シュナット6 NUT 1 M6
51 SA4778001 1 オサエボウダキ PRESSER BAR CLAMP
52 018400836 1 アナボルト4X8 BOLT SOCKET M4X8
53 SA1174002 1 オサエチヨウセツネジM14 PESSER ADJUSTING SCREW M14
54 SA1175002 1 チヨウセツネジナツトM14 ADJUST SCREW NUT
55 SA5300001 1 オサエバネ PRESSER BAR SPRING
56 S10112101 1 オサエバネアンナイ PRESSER BAR SPRING GUIDE
57 SA5301001 1 オサエバネカラ- COLLAR PRESSER BAR SPRING
58 SA2195001 1 オサエボウメタル PRESSER BAR BUSH
59 012060536 1 アナヒラ6X5 SET SCREW, SOCKET (FT) M6X5
60 111466121 1 オサエボウ PRESSER BAR
61 S42843001 1 オサエアシA PRESSER FOOT A

BAS-341H/342H-204




